
SPARE PARTS LIST
PAGE 1

MODEL NO. 6510PB

ITEM PART NO. DESCRIPTION QTY NOTE
001 192879-4 DRILL CHUCK SET   1
002 323686-6 SPINDLE   1
003 285804-3 Csapágyfedél 19-34 6510LVR/   1
004 211201-7 Golyóscsapágy 6002LLB   1
005 257053-2 Gyuru 15 6510LVR   1
006 411355-2 Fogaskerékház 6510PB   1
007 221621-7 HELICAL GEAR 63   1
008 156372-2 Fogaskerékház-fedél 6510PB   1

INC. 9
009 263002-9 Gumi csapszeg 4 263002-9   1
010 343693-3 Akasztóhorog 6800DBV/6805BV/84   1
012 815380-9 NAME PLATE 6510PB   1
014 911168-6 PAN HEAD SCREW M4X40   1
015 911178-3 PAN HEAD SCREW M4X50   2
016 211028-5 Golyóscsapágy 627LB 211028-5   1
017 241802-7 FAN 58   1
018 511324-4 Forgórész 220V 6510PB, 6500PB   1 220V
019 263002-9 Gumi csapszeg 4 263002-9   1
020 211028-5 Golyóscsapágy 627LB 211028-5   1
021 911175-9 Trapézfeju csavar M4x45 911175   2
022 410326-6 Légterelo lap 8410BV   1
023 521265-6 FIELD ASS'Y 220V   1 220V
024 643552-4 Szénkefetartó 5-8 CB-64-hez   2
025 191627-8 Szénkefe CB-64 (=CB-56/57)*   1
026 911124-6 Trapézfeju csavar M4x14 6822   2
027 421144-7 #Gumi porvédo burkolat kapcsol   1
028 687001-1 Kábel-feszültségmentesíto 6870   1
029 911133-5 Trapézfeju csavar M4x18 911133   2
030 682502-4 Kábelvédo 8-85*   1
031 666066-6 POWER SUPPLY CORD 1.0-2-2.5   1
032 419471-4 HANDLE COVER   1
033 911153-9 Trapézfeju csavar M4x28 911153   3
034 421161-7 RUBBER PLATE   1
035 645206-9 Kondenzátor   1
036 651319-6 SWITCH 8316K-2   1
037 156981-7 Motorház 8410BV/6500PB   1

INC. 19
400 763415-9 CHUCK KEY S10   1
401 411780-7 KEY HOLDER 10   1



SERVICE DRAWING
PAGE 1

MODEL NO. 6510PB


